
FINAL REPORT | Prepared for 
City of Newport, Oregon 

Wastewater Treatment 
Master Plan 
Phase II: Alternatives Development 
and Evaluation 
September 2023 



 

 
6500 S Macadam Avenue, Suite 200 

Portland, OR 97239 
T: 503.244.7005 

 

Newport Wastewater Treatment Master Plan 
Phase II: Alternatives Development  

and Evaluation 
 
 

To: Aaron Collett, City of Newport 
 

From: Mark Strahota, Brown and Caldwell 
 

Copy to: Andrew Grant, SolidsDude Solutions 
Mark Walter, Waterdude Solutions, LLC 

Clare Paul, City of Newport 
 

Prepared by: Jennifer Kersh, Brown and Caldwell 
Adam Klein, Brown and Caldwell 

Ben Bosse, Kennedy Jenks 
Mark Cullington, Kennedy Jenks 

 
Reviewed by: Mark Strahota, Brown and Caldwell  
[...]
Newport WWTMP | Phase II: Alternatives Development and Evaluation Table of Contents 

 

 
v 

Use of contents on this sheet is subject to the limitations specified at the end of this document.  

List of Tables 
Table 2-1. Current Flows and Peaking Factors .......................................................................................2-3 

Table 2-2. Rogue Brewery contribution to Newport, 2020-2021 ..........................................................2-5 

Table 2-3. Influent Loads and Peaking Factors ......................................................................................2-5 

Table 2-4. Influent Flow and Load Projections ........................................................................................2-6 

Table 2-5. NPDES Permit Regulations .....................................................................................................2-7 

Table 3-1. Major Unit Process Condition Rating Changes ......................................................................3-2 

Table 5-1. Headworks Construction Costs ..............................................................................................5-4 

Table 5-2. Headworks Life Cycle Costs ....................................................................................................5-5 

Table 6-1. Liquids Alternatives Capital and 20-Year Cost Estimation ...................................................6-4 

Table 7-1. Process to Further Reduce Pathogens ..................................................................................7-3 

Table 7-2. Process to Significantly Reduce Pathogens ..........................................................................7-3 

Table 7-3. Vector Attraction Reduction Options ......................................................................................7-4 

Table 7-4. Pollutant Limits and Loading rates for Biosolids ..................................................................7-6 

Table 7-5. Aerobic Digestion–Advantages and Disadvantages .......................................................... 7-11 

Table 7-6. Anaerobic Digestion–Advantages and Disadvantages ...................................................... 7-13 

Table 7-7. Composting–Advantages and Disadvantages ................................................................... 7-15 

Table 7-8. Drying–Advantages and Disadvantages ............................................................................. 7-16 

Table 7-9. Stabilization Sizing and Facilities ........................................................................................ 7-22 

Table 7-10. Aerobic versus Anaerobic Digestion ................................................................................. 7-26 

Table 7-11. Composting versus Drying ................................................................................................. 7-27 

Table 7-12. Class A Lifecycle Cost Evaluation...................................................................................... 7-28 

Table 7-13. Recommended Solids Improvements Design Data ......................................................... 7-29 

Table 7-14. Projected Solids Loadings ................................................................................................. 7-32 

Table 9-1. Capital Improvement Projects ................................................................................................9-4 
 

  



Newport WWTMP | Phase II: Alternatives Development and Evaluation Table of Contents 

 

 
vi 

Use of contents on this sheet is subject to the limitations specified at the end of this document.  

List of Abbreviations 
°C degree(s) Celsius 
°F degree(s) Fahrenheit 
AACE Association (for the) Advancement of 

Cost Engineering 
APLR Annual Pollutant Loading Rate 
As arsenic 
BC Brown and Caldwell 
BOD biological oxygen demand 
BOD5 5-day biochemical oxygen demand 
CASP covered aerated static pile 
CCL Ceiling Concentration Limits 
Cd cadmium 
CF cubic feet 
CFM cubic feet per minute 
CFR Code of Federal Regulations 
CIP Capital Improvement Plan 
City City of Newport 
CPLR Cumulative Pollutant Loading Rate 
Cu copper 
CY cubic yard 
d day(s) 
DEQ (Oregon) Department of Environmental 

Quality 
DO dissolved oxygen 
ea each 
EQ Exceptional Quality 
ERU equivalent residential units 
EPA U.S. Environmental Protection Agency 
ft feet 
FTE full-time employee 
FY fiscal year 
gal gallon(s) 
gpd gallon(s) per day 
H2S hydrogen sulfide 
Hg mercury 
HMSC Hatfield Marine Science Center 
hp horsepower 
IPS influent pump station 
kg kilogram(s) 
KJ Kennedy Jenks 
kW-hr kilowatt hour 
lb(s) pound(s) 
MCRT mean cell residence time 
MG million gallons 
mg/L milligram(s) per liter 

mgd million gallon(s) per day 
mL milliliter(s) 
mL/g milliliter(s) per gram 
MLSS mixed liquor suspended solids 
mm millimeter(s) 
MMBTU million British Thermal Unit 
Mo molybdenum 
MPN Most Probable Number 
NFPA National Fire Protection Association 
Ni nickel 
NOAA National Oceanic and Atmospheric 

Administration 
NPDES National Pollutant Discharge Elimination 

System 
NSPS Northside Pump Station 
OHA Oregon Health Authority 
O&M operations and maintenance 
OPCC Opinion of Probable Construction Cost 
Pb lead 
PCL Pollutant Concentration Limits 
PFAS per- and polyfluoroalkyl substances 
PFRP Process Further Reduce Pathogens 
ppm parts per million 
PS pump station 
PSRP Process (to) Significantly Reduce 

Pathogens 
PSU Portland State University 
RAS return activated sludge 
Rogue Rogue Brewery 
RDT rotary drum thickener 
SCADA supervisory control and data acquisition 
Se selenium 
SOUR specific oxygen uptake rate 
SRT solids retention time 
SVI sludge volume index 
TM technical memorandum 
TSS total suspended solids 
VAR vector attraction reduction 
VS volatile solids 
VSS variable suspended solids 
WAS waste activated sludge 
Waterdude Waterdude Solutions 
WWTMP Wastewater Treatment Master Plan 
WWTP wastewater treatment plant 
Zn zinc 



 

 

 
vii 

. Use of contents on this sheet is subject to the limitations specified at the end of this document.  

Executive Summary 
Brown and Caldwell (BC) and Kennedy Jenks (KJ) prepared this Wastewater Treatment Master Plan 
(WWTMP) for the City of Newport (City) focusing on near-term improvements at the Vance Avery 
Wastewater Treatment Plant (WWTP). This report represents Phase II–Alternative Development and 
Evaluation, and includes updating Phase I flow projections, capacity assessments, and criticality 
evaluations. Improvements for WWTP headworks, liquid stream processes, solids processes, and 
Northside Pump Station (NSPS) are recommended along with descriptions of key alternatives and 
capital improvement planning.  

Flow Projection Updates: New population projections prepared by Portland State University suggest 
population growth will be much slower than was anticipated in the Phase I efforts; flow projections 
have been adjusted accordingly. Previous analyses suggested tourism is the main driver for flow 
variability; however, recent flow data revealed storm events show a higher degree of correlation than 
population spikes during holiday weekends. Loadings from Rogue Brewery have decreased by more 
than 50 percent following new pretreatment regulations. 

Capacity Assessment Updates: Key processes continue to operate at higher than design capacity 
including: 
• Influent screens: The influent screens continue to be a capacity limitation, with firm capacity 

already exceeded. 
• Dewatering centrifuges: The dewatering centrifuges are operating with no redundancy, and firm 

capacity of the system is exceeded at average load conditions. 
• Lime pasteurization: The lime pasteurization system continues to exceed its design throughput. 

While this does not affect the plant’s capacity to process solids, it impairs reliability and 
increases risk, as the system has less downtime for maintenance and repairs. 

• Secondary treatment: The secondary process consists of a single oxidation ditch and two 
secondary clarifiers, which provides no redundancy. 
− Due to capacity limitations, the oxidation ditch is typically operated at maximum overflow 

level, which is not ideal. 
− Mixed liquor suspended solids (MLSS) concentration in the oxidation ditch is maximized at 

3,000 milligrams per Liter (mg/L). With current flows and loads and an solids retention time 
(SRT) of 8-10 days, the WWTP cannot operate at an MLSS concentration below 3,000 mg/L. 
Operating at a longer SRT, as is common practice with this type of ditch, would overload the 
secondary clarifiers. 

− Secondary clarifier capacity: At recommended operating condition in the winter, capacity of 
the system is approximately 3.2 million gallons per day (mgd). The current maximum month 
flow is 3.3 mgd. By this measure, the plant is at capacity.  

− This combination of limited capacity and inadequate redundancy will limit the timeframe 
between repairs in the future and increase operational risk. 

Condition and Criticality Updates: Waterdude Solutions (Waterdude) provided an update to the 2018 
Condition Assessment in 2021, which revealed further deterioration of process equipment since 
2018. Facilities most at-risk from deteriorating conditions are the NSPS, headworks, septage 
screening, and solids handling. 



Newport WWTMP | Phase II: Alternatives Development and Evaluation Executive Summary 

 

 
viii 

Use of contents on this sheet is subject to the limitations specified at the end of this document.  

Headworks Recommendations: Multi-rake bar screens are recommended to replace the two existing 
rotary screens, which are at the end of their useful life. A third screen is recommended to be 
installed in one of the unoccupied screening channels to increase process capacity and redundancy. 
Hydrogen sulfide (H2S) concentrations are also very high and pose a safety risk to personnel working 
in this facility. Accordingly, odor control and building ventilation upgrades are recommended. 

Liquids Process Recommendations: A second oxidation ditch is recommended to provide additional 
capacity and redundancy for the existing aging oxidation ditch. A third secondary clarifier will be 
sufficient to address downstream capacity issues. Disinfection pump replacements are needed. 

Solids Process Recommendations: Aerobic digestion should be incorporated to stabilize sludge prior 
to dewatering and disposal. Other recommended processes are a packaged hauled waste receiving 
station, continued use of WAS storage tank, mechanical thickening, centrifuge dewatering, and a 
Class A compost facility. 

Solids drying and composting were the last two alternatives to be compared during the WWTMP. The 
Class A compost facility is projected to have significantly lower capital and annual operation and 
maintenance (O&M) costs compared to the Class A dryer–more than $10 million lower in total net 
present worth. The differences in capital costs are largely due to the dryer equipment costs, costs for 
constructing the new Dryer Building, and the need to install a new natural gas pipeline to the plant 
for firing the dryer furnace. The dryer also has higher annual O&M costs than composting, mainly due 
to the high energy use associated with drying biosolids. For these reasons, and because there is 
available land at the WWTP, the Class A compost facility is recommended. 

Northside Pump Station Recommendations: Immediate improvements are required at the existing 
pump station located inside a geodesic dome structure due to health and safety concerns and aging 
equipment. When additional funding is secured, a new buildout facility is recommended adjacent to 
the existing facility. 

Capital Improvements Plan: Figure ES-1 shows the estimated total yearly funding required for 
applicable projects occurring during each fiscal year.  

 
Figure ES-1. Capital cost distribution by year  



 

 

 
1-1 

Use of contents on this sheet is subject to the limitations specified at the end of this document.  

Section 1 

Introduction 
The City of Newport (City) contracted with Brown and Caldwell (BC) to perform Phase II of their 
Wastewater Treatment Master Plan (WWTMP). The goal of the WWTMP is to evaluate existing 
infrastructure, operational procedures, equipment performance, projected population growth, future 
flows and loads, anticipated future regulations, and financial planning and develop a Capital 
Improvement Program (CIP) to address both current needs and plan for needs for the next 20 years.  

In 2018, Phase I of the WWTMP was completed, which included an assessment of existing 
conditions and flows and loads, an equipment condition assessment, flow and load forecasts, and a 
plant capacity assessment. A key finding of Phase I was that industrial users contributed a significant 
portion of headworks loads. Based in part on this finding, the City elected to pause the planning 
process to voluntarily implement a pretreatment program. Once the program was established, Phase 
II of the WWTMP was started. 

The focus of the WWTMP is the Vance Avery Wastewater Treatment Plant (WWTP) but is informed by 
the previous planning for the collection system. This report summarizes an alternatives evaluation 
for upgrades to the WWTP and presents a CIP for the proposed improvements. The CIP will inform 
future efforts to follow including Facility Planning and Rate Structure analyses. 

1.1 Background 
Newport is located in Lincoln County on the central Oregon coast about 55 miles west of Corvallis. 
The population of the city is just over 10,000 but can draw nearly 30,000 to 40,000 visitors during 
the tourist season. The City indicated a significant contribution of wastewater is attributable to 
residents from outside the city commuting for work.  

Newport is home to industries and businesses (e.g., breweries, fisheries, restaurants, and hotels, 
etc.) including the Oregon Brewing Company’s Rogue Brewery. The National Oceanic and 
Atmospheric Administration (NOAA) bases four research vessels in Yaquina Bay and the Hatfield 
Marine Science Center (HMSC) is located on the south side of the bay. 

Surface water is the city’s primary water supply via the Big Creek Reservoirs but is supplemented in 
the summer with water pumped from the Siletz River. Drinking water is treated via membrane 
filtration at the 7 million gallons per day water treatment plant (WTP) located at the base of the lower 
dam. Residual waste produced by the WTP is discharged to the sewer system and eventually makes 
its way to the WWTP. The WTP generates an average of 5 million gallons of residual waste per month 
and pumps into the sewer system, when operating, at a rate of 600 gallons per minute. 

Wastewater is conveyed to the Vance Avery WWTP for treatment before being discharged to the 
Pacific Ocean off Nye Beach. The City owns and operates the Vance Avery WWTP located on the 
south side of Yaquina Bay at 5525 SE 50th Place in Newport. The WWTP and influent pump station 
(IPS), commissioned in 2003, replaced the old WWTP located at the current Northside Pump Station 
(NSPS) at NW Nye Street and NW 3rd Street, approximately 3 miles north. 



Newport WWTMP | Phase II: Alternatives Development and Evaluation Section 1 

 

 
1-2 

Use of contents on this sheet is subject to the limitations specified at the end of this document.  

1.2 Objectives 
The objectives of this report include the following: 
1. Update key findings from previous efforts, including flow and load projections, capacity 

assessments, and criticality evaluations. 
2. Develop treatment alternatives and summarize alternative criteria and scoring. 
3. Estimate high-level costs for each alternative. 
4. Present site plan alternatives for the WWTP. 
5. Recommend a single alternative for implementation, guided by discussions with the City. 
6. Discuss alternative development for NSPS and recommend path forward. 
7. Present a Capital Improvement Plan for 20-year improvements. 

 

 



 

 

 
2-1 

Use of contents on this sheet is subject to the limitations specified at the end of this document.  